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BAOSHAN IRON & STEEL CO., LTD.
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Manufacturer: Wuhan |

ron & Steel Co., Ltd.

Jogogbd
INSPECTION CERTIFICATE

goobobbooooooDnb OO0 430083
CHANGQIAN STREET,QINGSHAN DISTRICT

430083 WUHAN,HUBEI,P.R.CHINA

0O TEL (027)86899653
OO FAX (027)86899653

oooo 000000000000 MREyRYE oooo
CUSTOMER PRODUCT
oooo 00000000000000 o o 000425 000 BGBW12204140051700
PURCHASER CUSTOMER'S NO. CERTIFICATE NO|
GB/T 3274 Q235B gooood
o o PT.A-PW.A CUSTOMER ORDER NO.
SPECIFICATION oooo 2022/04/14
DATE OF ISSUE
OO0 0O0OmmO OO0xOO0x000 1.50* 1500* coil ogooad Oooad 12E0005474
NOMINAL DIMENSION  [THICK WIDTH LENGTH LICENSE NO. MILL'S NO.
O O O O O O 0000 CHEMICAL COMPOSITION % 0000 TENSILE TEST Oo0ooQg IMPACT TEST oooog
D |:| (1=x10  2=x100 3=x1000 4=x10000 5=x100000) (00 G.L=L1 )*4 (v,oooDo= mm *6) IPROP-WEIGHT TEAR TEST| HARDNESS TEST
O C Si Mn P S oo oo oo YR
0 O O O O g 0 O/0|vys | Ts . Ol oooJd*8 |0(00: O
2 | 2| 2|33 0lo BLI 5 |O 000SA%
colL LABEL HEAT |QTY| N.W. | .. _ReH Rm | D [ 0Oo000FA% *7 |-
NO. NO. NO. NO. (kg) |1 2|"3 MPa % | % |loc| 1 2 3 [avE| [ 1 [ 2 AVE.| 1 2 3 | AVE.
1 240251401 521343007424 | 52545052 26190 | L 4 19 40 | 28 2 B|T| 339 | 415 | 35
2 240251412 521343007481 | 52545052 25010 | L 4 19 40 | 28 2 B|T]| 339 | 415 | 35
3 24025328 521343007509 | 52545102 28170 | L 6 20 37 | 16 4 B| T| 341 | 405 | 38
4 24025139 521343007596 | 52545051 28110 | L 4 21 41 | 20 1 B| T| 340 | 414 | 34
O d=0 0O 0O O Diameter of the former
ogd Total PIECE(S) 107480 kg 0O000OBENDTEST: 180, d= 1.5a , OK a=0 O O O Thickness of test piece
o 0O
REMARKS
O O *10 000 ANALYSIS: L=0 000 LADLE ANALYSIS, P= 0 0 [0 0 PRODUCT ANALYSIS *2 [0 LOCATION: B=[J[0 BOTTOM, T=0 0 TOP, M= [ MIDDLE
*3 [ [0 ORIENTATION L= 00 LONGI T=[ 0O TRANS 2= 00000020° 20°TO THE ROLLING DIRECTION 3= 00000 030° 30°TO THE ROLLING DIRECTION D=0 [0 [0 [0 [0 [ 45° 45° TO THE ROLLING DIRECTION
NOTES *4[] 0 G.L=GAUGE LENGTH: 00 RECTANGULAR L1=5.655QRT(S0) *5YR= 0 00 YIELDRATIOY.S/T.S (TR= 0 OO T.S/Y.S) *6 0000 SPECIMENWIDTH *70 0000 FA=SHEAR-FRACTURE APPERANCE
*8 [ [0 0 ABSORBED ENERGY
O0o0d00ObOO0o00oDobOOo0o0ooOoOOoooooOoooobooboooon 7@/‘/&‘ 6/4”6’
We hereby certify that the products listed in the table have been manufactured and tested according to the standards,
oog and accordance with the request of standards. Ooo0ooo 4é__h
SURVEYOR TO QUALITY MANAGER :
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